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TEST REPORT No: 5101188907 File Ref: INZ 11889
Page: 1of1
Client: Webbings & Tapes (NZ) Ltd Order No.: Fay
Sample Description: WTB3" X 50mm Sample Identification: Light Weight Polyester Yarn
Material Specification: Polyester Yarn-1000D/96 Filament Dope Dyed Black Yarn Sample Dimensions: As Below
Tested in accordance with: BS 5759 1987
Tensile: Type: Specimen Axis: Longitudinal
a. Temperature: Ambient (23 + 5°C) b. Uncertainty of Measurement: + 1 MPa ¢. Strain Rate Uncontrolled d. L;=50mm e. Other: BS EN 10204 3-1B A1 1896
Specimen Dimensions Yield 0.1% Proof 0.2% Proof Ultimate Ultimate Elongation Reduction Comments
(mm} Stress (Rq) Stress (Ryo1) Stress (Ryp2) Tensile Load Load {A) of Area (Z) C - Compilies,

| e DIAMETER (d) WIDTH (b) THICKNESS (a) {MPa) {MPa) (MPa) (kN) (k) (%) (%) DNC - Does Not Comply

#1 50.1 1.04 13.1 1335

#2 50.1 1.04 13.1 1335

#3 50.1 1.04 13.2 1346
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TEm:anEm to this certificate are not allowed unless such amendments are approved and effected by SGS NEW ZEALAND Samples will be retained for two (2) w.\m.mzm_. test date before disposal at SGS New Zealand Limited's discretion. Returning of
7.=<=._.m0. Reproduction without permission is not allowable unless in full content. sampies to be advised in writing at the time of testing. Storage (when agreed by SGS New Zealand Limited) or return of samples at
, client's expense.
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